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saronas. FCC RF Test Report

Report No. : FG482104B

Frequency Stability

Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0003
40 Normal Voltage 0.0002
30 Normal Voltage 0.0005
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0015
0 Normal Voltage 0.0007
PASS
-10 Normal Voltage 0.0012
-20 Normal Voltage 0.0017
-30 Normal Voltage 0.0024
20 Maximum Voltage 0.0029
20 Normal Voltage 0.0000
20 Battery End Point 0.0019
Note:
1. Normal Voltage = 3.91 V. ; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage = 4.45 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
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ML 1 780.432 MHz 15.76 dBm ndB down 5.015 MHz ML 7E2.46 MHz 15.02 dém ndB down 5065 MHz
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ML 1 779.942 MHz 16.85 dBm ndB down 9.91 MHz ML 1 779.243 MHz 15.45 dBm ndB down 9,97 MHz
T1 1 776.925 MHz -9.31 dBm nds 26.00 d8 T1 1 777.025 MHzZ -10.61 d8m nds 26.00 da
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775,900 MHz 776.000 Mz 30.000 kHz 775,69595 MHz =45,10 dBm -36.10 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.90794 MHz -51.17 dBm -38.17 db
776.000 MHz 788.000 MHz 100.000 kHz 777,32468 MHz 21.09 dm -6.91 db 776.000 MHz 788.000 MHz 100.000 kHz 786.67532 MHz 21.20 dBm -9.60 dB
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__Rangelow | RangeUp | RBW | Frequency | _Powerabs | Alimit | Rangelow | Rangeup | RBW | Frequency |___powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 772,96803 MHz -52.65 dBm -17.65 d& 763.000 MHzZ 775.000 MHz £.250 kHz 770.35465 MHz ~57.34 dbm ~22.34 db
775.000 MHz 775.900 MHz 100,000 kHz 775.32413 MHz -42.65 dBm -29.65 d& 775.000 MHz 775.900 MHz 100,000 kHz 775,13262 MHz -45.38 dbm -32.38 dB
775.500 MHz 776.000 MHz 30.000 kHz 775.93531 MHz -48.06 dBm -35.06 d& 775.500 MHz 776.000 MHz 30.000 kHz 775.91613 MHz -50.42 dBm -37.42 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.31269 MHz 20.09 d&m -9.91 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.66334 MHz 20.32 dBém -9.68 dB
788.000 MHz 788,100 MHz 30.000 kHz 786.03861 MHz -50.12 d&m -37.12 d8 786.000 MHz 768.100 MHz 30.000 kHz 768.04880 MHz -48.75 dbm -35.75 dB
788.100 MHz 793.000 MHz 100.000 kHz 78838636 MHz -44.47 dBm -31.47 dB 788,100 MHz 793.000 MHz 100.000 kHz 788.03462 MHz 42 85 dBm 20,85 db
793.000 MHz 806.000 MHz 6.250 kHz 795.04545 MHz -57.12 dém -22.13 d8 793.000 MHz 806.000 MHz 6.250 kHz 799.81165 MHz -57.11 dbm -22.11 dB
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__Rangelow | RangeUp | RBW | Frequency | _Powerabs | Alimit | Rangelow | Rangeup | RBW | Frequency |___powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.94605 MHz -46.98 dBm -11.98 d& 763.000 MHz 775.000 MAz 6.250 kHz 774.88611 MAz -56.26 dBm -21.26 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.34840 MHz -34.65 dém -21.65 d& 775.000 MHz 775.900 MHz 100,000 kHz 775,80425 MHz -43.15 dbm -30.15 dB
775.500 MHz 776.000 MHz 30.000 kHz 775.94361 MHz -39.76 dBm -26.76 dB 775.500 MHz 776.000 MHz 30.000 kHz 775.91783 MHz -48.24 dBm -35.24 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.96004 MHz 6.18 dBm -23.82 dB 776.000 MHz 788.000 MHz 100.000 kHz 782,89910 MHz 6.66 dBm -23.34 dB
788.000 MHz 768,100 MHz 30.000 kHz 788.01943 MHz -48.55 dém -35.55 di 786.000 MHz 788.100 MHz 30.000 kHz 788.06249 MHz -38.13 dBm -25.13 dB
788.100 MHz 793.000 MHz 100.000 kHz 78841573 MHz -42.76 dBm -29.76 dB 788,100 MHz 793,000 MHz 100,000 kHz 768,27867 MHz -34.21 dBm -21.21 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.47403 MHz -56.94 dém ~21.94 d8 793.000 MHz 806.000 MHz 6.250 kHz 793.13636 MHz -55.37 dbm -20.37 dB
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LTE Band 13/ 10MHz / QPSK

LTE Band 13/ 10MHz / QPSK
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LTE Band 13/ 10MHz / 16QAM
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775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -48.83 dBm -35.83 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -49.78 dBm -36.78 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99575 MHz -52.69 dBm -39.69 dB 775,900 MHz 776.000 MHz 30.000 kHz 775.91623 MHz -54.36 dBm -41.36 dB
776,000 MHz 768.000 MHz 100.000 kHz 777.57642 MHz 20,35 dBm -9,65 dB 776,000 MHz 788.000 MHz 100.000 kHz 786.41159 MHz 20.11 dBm -0,89 dB
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Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0019
40 Normal Voltage 0.0013
30 Normal Voltage 0.0003
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0023
0 Normal Voltage 0.0013
-10 Normal Voltage 0.0028 PASS
-20 Normal Voltage 0.0026
-30 Normal Voltage 0.0004
20 Maximum Voltage 0.0001
20 Normal Voltage 0.0000
20 Battery End Point 0.0008
Note:

1. Normal Voltage =3.91 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.45 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.
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LTE Band 26

Peak-to-Average Ratio

Mode LTE Band 26 / 15MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 5.22 5.97 6.35 PASS
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26dB Bandwidth

Mode LTE Band 26 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 160AM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM

Middle CH 128 | 1.26 | 294 | 295 | 481 | 484 | 9.71 | 9.77 | 14.24 | 14.39 - -
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- qfactor | 654.2| - fi Qfactor | 661.5
0 dem i e 0 dem. e
1Y/ NE: /! \r
-10 dBm . ; -10 dem 7
e AN / \
20 dem L — 20 dam -
N — - ~ =,
WA N R BN - e LT
L it Day e
-40 dBm -40 dBm
-50 dém -50 déim
-60 dBm -60 dBm
CF 836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 835.3204 MHz 16.44 dBm ndB down 1.27683 MHz ML £36.3126 MHz 15.51 dBm ndB down 12643 MHz
T1 1 835.8678 MHz -9.60 dBm ndé 26.00 dB T1 1 B35.8874 MHz -10.36 dBém ndé 26.00 d8
T2 1 837.1462 MHz -9.42 dBm  factor 654.2 T2 1 837.1517 MHz -10.31 dém  factor 661.5
L L J L L J [

Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM

Spectrum T ctrum |
Ref Level 30.00 dém  Offset 14.00 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 14.00 db & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@17k Max @17k Max
™Il 18.03 dBm| ™Il 16.39 dBm|
836.80570 MHz . 837.18930 MHz
20 20 d8 1
N Y P PR W S, 26.00 dB ~ 1 . ndpy, 26.00 dB
w0 S T B’ VTN 2.943100000 MHz| 104 fa vinan el Rl i 1 -\ 2.949100000 MHz
- 7 Q factor 4 284.3) B 7 Q factor \ 283.9)
/ { \
0 dom f 0 dam. 4 4
i +f -
-10 dam i -10 dam: ‘l 1'-:
1
/ ‘.‘ 1
— - = 20 dBm o — 1
) " g P g N ]
o s - e _f - d
-30 dBm ~30dBm
-40 dBm -40 dBm
-50 dém -50 déim
-60 dBm -60 dBm
CF 836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 835.8057 MHz 18.03 dBm ndB down 2.5431 MHz ML 637.1693 MHz 16.39 dBm ndB down 2.9491 MHz
T1 1 835.0375 MHz -8.36 dBém ndé 26.00 dB T1 1 B35.0255 MHz -9.90 dém ndé 26.00 d8
T2 1 837.9805 MHz -7.61 dBm  factor 264.3 T2 1 B37.9745 MHz -9.95 dBm  factor 283.9
L L J L L J [
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SPORTON LAB.

FCC RF Test Report

Report No. : FG482104B

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

J

ctrum 3 pectrum 2
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.49 dBm) ™M1[1] 14.02 dBm)
" 836.81000 MHz 836.86000 MHZ,
= i K ndB 26.00 dB @ 7 nde 26.00 dB
04 ke A% L Bk~ 4.805000000 MHz| 104 A A e, j Bitmrn 4.835000000 MHz
Q factor I 174.1 f Q factor | 173.1
04 | 04 J |
\
-10 df 7 -10 d ‘f +
! /
204 A It 20 d /,f \‘
N \
NPT Py VUl TR L g daf oy s [ i WAAY, ey
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 835.81 MHz 16.49 dam nd8 down 4.805 MHz ML 36,66 MHz 14.82 dam nd8 down 4,835 MHZ
T 1 834.102 MHz -9.54 dBm nd8 26.00 dB TL L £34.002 MHz -10.88 dBm n 26,00 d8
T2 1 838.908 MHz -9.74 dBm Q factor 174.1 T2 1 B3B.928 MHz -11.58 dam Q factor 173.1

L U ]

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ectrum -
Ref Level 30.00 GBm  Offset 14.00 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 14,00 dB & RBW 300 kHz
o att 30de SWT  126ps @ VBW 1MHz  Mode Auta FFT o att 30dE SWT 12,6 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 17.99 dbm)| MI[1] 15.82 dBm
835.1610 MHz
= e ndB_ 26.00 dB @ - N ndB . 26.
104 o - e 9.710000000 MHZz 104 A T iy T e v 9.770000000 MHz|
J Q factor 86.0] Q factor 85.3)
! s il
od od
= | !
i 3 5
-1 d -10di 5
/ \ ! \
20 d { 20d = ~ ~
NPae NWLVAW o Ay A o \ et S
-a0 - “a0dirf=
-40 d -40 de
50 d -50 di
-60 d 60 d
CF B36.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 835.161 MHz 17.39 dBm ndB_down 9.71 MHz ML L 33,363 MHz 15.82 dsm ndB_down 9,77 MHZ
TL 1 831.605 MHz -6.53 dBm ndd 26.00 dB TL L B3L.665 MHz -11.07 dam n 26.00 dB
T2 1 841.315 MHz -8.00 dBm Q factor 86.0 T2 1 B41.435 MHz -10.17 dém Q factor 85.3
L U J wa L JU J L]

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ectrum -
Ref Level 30.00 GBm  Offset 14.00 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 14,00 dB & RBW 300 kHz
o att 0d8 SWT  126ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 12,6 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 15.64 dBm| mili] 15.01 dBm|
B41.0850 MHz B4D.2160 MHz
20 M 20 M
ndé y 26.00 dB nddy 26.00 dB
04 o s gl e e 14.236000000 MHZz 0d T Y ./L,v’\.ﬂ\ 14.386000000 MHZ
f Q factor 59.1 Q factor 58.4
o 7 0 1
)
10 d - -10 di
/
204 L
s S g | A
40 d -40 de
50 d -50 di
&nd 60 d
CF B36.5 MHz 1001 pts Span 90.0 MHz CF 836.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 841.085 MHz 15.64 dBm nd@ down 14.236 MH2 M1 B40.216 MHz 15.01 dBm nd@ down 14,386 MHZ
TL 1 829.307 MHz -10.56 dBm nd8 26.00 dB TL L £29.307 MHz -10.73 dbm nd8 26.00 dB
T2 1 843.543 MHz -10.16 d8m Q factor 59.1 T2 1 B43.693 MHz -10.59 dam Q factor 58.4
—
L U ] wa L JU ]
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Occupied Bandwidth

Mode

LTE Band 26 : 99%0BW(MHz)

15MHz
CH26790
16QAM | QPSK | 16QAM
13.43 | 13.40 | 13.46 | 13.46

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK
Middle CH 1.09 1.10 | 2.71 | 2.71 | 4.49 | 448 | 9.03 | 9.01

LTE Band 26

Middle Channel / 1.4MHz / QPSK Middle Channel / 1.4MHz / 16QAM

Spectrum - Spectrum -
Ref Level 30.00 GBm  Offsel 14.00 dB & RBW 30 kHz RefLevel 30,00 Bm  Offset 14,00 dB & RBW 30 kHz
fo Att 30d8 SWT 63.2 ps @ VBW 100 kHz  Mode Auto FFT po Att 30.d8 SWT 63.2 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max [@ 3Pk Max
mili] 15.74 dBm| mili] 16.27 dBm|
836.60910 MH , 836.38530 MH
20 d8 - o 20 d8 o
| o oechw 1.088111888 MHz X Oce B 1102097902 MHZ|
e | NIV e P W T R T T B L e T
0 } v ] 10 d P nd s /
I\
0 dsm fr 0 dém 7 Ay
10 dam a N -10 dBm ~ ‘\
20 dém I = Y . 20 dam — = = -
Py o, E BTl P P ~ e VNS e AP
40 A - - 30°HBm. FY
-40 dBm -40 dBm
-50 dém -50 déim
-60 dBm -60 dBm
CF 836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function Function Result Type | Ref | Tre | X-value | ¥-value |__Function Function Result
ML 1 835.5001 MHz 15.74 dBm ML T £35.3653 MHz 16.27 dBm
T1 1 835.95734 MHz 9.83 dBm oce Bw 1.088111888 MHz T1 1 835.95455 MHz 7.31 dém oce Bw 1.102097902 MHZ
T2 1 837.04545 MHz 8.94 dBm T2 1 837.05664 MHZ 7.57 dém
JL J GHINNRND e L

Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM

Spectrum - Spectrum -
Ref Level 30.00 GBm  Offset 14.00 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 14,00 d & RBW 100 kHz
fo Att 30d8 SWT 19 ps @ VBW 300 kHz  Mode Auto FFT po Att 30.d8 SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max [@ 3Pk Max
mili] 17.20 dBm| mili] 16.68 dBm|
u 83699750 ¥ " 837.31520 ¥
2048 136.99750 MHzZ 046 | 137.31520 MHzZ
EIN (OSSN PP R -] 2.708290709 MHz T B P, NP 2.700290709 MHz
10d = 10 d — — M —
/ \ ] \
0 dbm ! 4 0 dem f b
L |
10 dam . . -10 dém { L
f \ / \
20 dem - i A — 20 dém / \
v == P P
e P e N e W, [ e, S
50 dBm -3t Em -
-40 dBm -40 dBm
-50 dém -50 déim
-60 dBm -60 dBm
CF 836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function Function Result Type | Ref | Tre | X-value ¥-value |__Function Function Result
ML 1 835.9975 MHz 17.20 dBm ML 837.3152 MHz 16.68 dém
T1 1 835.13936 MHz 11.62 dBm oce Bw 2.709290709 MHz T1 1 835.14535 MHz 10.84 dBm oce Bw 2.709290709 MHZ
T2 1 837.84865 MHz 10.85 dBm T2 1 83785465 MHz 9.65 dbm
L J GHINNRND e L

Sporton International Inc. (ShenzZhen) Page Number 1 A77 of A156
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595
FCCID : IHDT56AT1



saronas. FCC RF Test Report

Report No. : FG482104B

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ctrum 3 pectrum 2
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o At odE SWT 18 ps @ VBW 300 kHz  Mode Auto FFT o Att a0de SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k M [0 35k Max
™M1[1] 16.50 dBm) ™M1[1] 14.53 dBm)
- " 836.81000 MHz - 835.24100 MHZ,
J Oce Bw . 4485514486 MHz ~ s Oce Bw 4475524476 MHz]
B A i e A i Yoo o] . 2 O N P I -
10 : ¥ 10 - ;
{ | / |
o d : 0 di )
{ | /
-10 d - -10 de -
4 7
/ | /
204 . 20d
~ \ ] -~
b [ Y, P v A S
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.81 MHz 16.50 dam ML 35241 MHz 14,53 dam
T 1 834.26224 MHz 9.62 dBm Oce Bw 4,485514456 MHz TL L 834.26224 MHz 9.05 dBm Oce Bw 4,475524476 MHz
T2 1 838.74775 MHz 10.43 dam T2 1 838.73776 MHz 8.87 dam

L U ]

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ectrum -
Ref Level 30.00 GBm  Offset 14,00 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 14.00 db @ RBW 300 khz
o att 0d8 SWT  126ps @ VBW 1MHz  Mode Auto FFT o att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.96 dBm) ™M1[1] 16.06 dBm)
- 1.1690 MHzZ - M 833.7630 MHz
Occ: By, T 9.030960031 MHz X 9.010989011 MHZ
e | i RGEBYE_ T2 T e AL
10d ‘\ 10d -
{ i \
o d 0 di ! \
If [
-10 d -10 de -
204 = = 20d
y . -
s T — R
=Ny -
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 833.163 MHz 16.96 dam ML B32.753 MHZ 16.86 dsm
T 1 832.0045 MHz 10.68 dBm Oce Bw 9.030965031 MHz TL L 5319845 MHz 10.41 dBm Oce Bw 9.010969011 MHz
T2 1 84103585 MHz 11.59 dam T2 1 840.9955 MHz 9.22 dom

L it J -

L U ]

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ectrum -
Ref Level 30.00 GBm  Offset 14.00 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 14,00 dB & RBW 300 kHz
o att 0d8 SWT  126ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 12,6 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] mili] 15.71 dBm|
a0 a0 . 8934130 MHz
: Occ By 13426575427 MHz ' Occ B 13396603597 MHz
Py s B Lo v AL L
w0 : Yalay ot 104 \p Y " fd
{ /
o 0 }
! |
10 df -10 o
/ {
20 d / 20 d
: | N J /
Y Ny T PPV S o, Aprss ‘
40 d -40 de
50 d -50 di
-60 d 60 d
CF B36.5 MHz 1001 pts Span 90.0 MHz CF 836.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 837,459 MHz 15.14 dam ML B32.413 MHz 15.71 dam
TL 1 829.8167 MHz 9.64 dBm Oce Bw 13.426573427 MHz TL L 529.6167 MHz 9.33 dBm Oce Bw 13.396603397 MHz
T2 1 843.2433 MHz 10.33 dam T2 1 843.2133 MHz 9.73 dam

L it J -

L U ]

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AT1

Page Number : A78 of A156



SPORTON LAB.

FCC RF Test Report

Report No. : FG482104B

Spectrum i ctrum =
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.66 dBm) ™M1[1] 16.04 dBm)
" 820.7330 MHz ) . 819.5340 MHz
= Occ B 13.456543457 MHz @ B ¥ Oce B 13.456543457 MHz
10d N B SRV VA A P LY e Pataa o e | N T o
0 T 10 ] ¥
| |
0d8 ; ! 0 d ;i |
/ 1
10 dm /' ‘\ -10 dBm: ! |
/ \ ) \
20 dBm f W e = o 20 dBm - — 1
o A ' PRt e R AW Y
2 m |90 dém - M)
-40 dam: -40 dam
-50 dBm -50 dém
-60 dBm -60 dBm
CF 824.0 MHz 1001 pts Span 90.0 MHz CF 824.0 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 820.733 NMHz 16.66 dam ML 10,534 MHz 16.04 dBm
TL 1 817.2567 MHz 10.70 dBm Occ Bw 13.456543457 MHz T1 L B17.2667 MHz 10.54 dBm Occ Bw 13.456543457 MHz
T2 1 830.7133 MHz 10.58 dam T2 1 830.7433 MHz 9.72 dam
~ I 4 JL 4 -
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Conducted Band Edge

LTE Band 26 / 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

N o
Spectrum x| Spectrum v
Ref Level 23.00 dBm  Offset 14,00 dB Mode Auto Sweep Ref Level 23,00 d8m  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 rSGL Count 100,100
@1 AvgPwr (@1 AvgPwr
o Tt Fack 5 A | SPURIMECHBEKABS_ VT
Line _$PURIOUS INE_ABS PABS ! \ Line 'PI]AH\[ JUS_LINE_ABS, PASES
10 dem / k 10 dBm —
|
0 dém | \" 0 d&m Jj
-10 dBm i -10 dem
| SPURIOUS_LINE_ABS_ \n
-20 dem ] 20 dem
-30 dem { \,;'t‘{’"‘\ -30 df NJ 1
-40 dem MJ \\\M -40 d&m l\‘u\
.50 dem - = “"‘V -50 dBm T
S D N S Y — .
-60 dBm -60 dem
70 dBm 70 dem
Start 815.0 MHz 3003 pts Stap 826.0 MHz ||| Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up REW Freguency Pawer Abs ALimit Rangelow |  Rangeu, | RBW | Frequenc | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz §22,99600 MHz -48.07 dem -35.07 de 847,000 MHz B 100 000 kHz e e 5118 dBm —aﬁl
523.000 MH2 | B4.000 MHz 20.000 kHz 823,35950 MHz -17.74 dém 474 dB 849,000 MHz 850000 MHz 20,000 kHz £49,00050 MHz -21.12 dBm -5.12 dB
£24.000 MHz 525000 MHz 100.000 kHz 624.25075 MHz 21.15 dBm -8.85 dB 850.000 MHz 860.000 MHz 100.000 kHz £50,00500 MHz -48.65 dBm -35.65 dB
S
.
) [ ] i i ™
Date: 13.SEP.2024 20:20:49 Date: 1458620
N o
Spectrum Spectrum v
Ref Level 23.00 dBm  Offset 14,00 dB Mode Auto Sweep Ref Level 23,00 dem  Offset 14.00 de Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
2 bk dhosk 5 | SPURIGIECHBEKA®S AP
Line _$PURIOUS INE_ABS PABS Line _S$PURIDUS_LINE_ABS, PASS
10 dem {"‘""‘ \ 10 derf \‘
0 dBm ‘,‘ T 0 dei L ‘I
-10 dBm I ! -10 dpm -
| SPURIOUS_LINE_ABS_ H \L
-20 dBm \M 20, gBm:
30 dem J -30 dBm l-
W \“‘1.
fowr
40 dam /‘_/ _40 dem LT‘
- e
-50 dem B—— 50 dem M, .
R i -"‘-v.,‘__ .
50 dBm 60 dBm
70 dBm 70 dem
Start 815.0 MHz 3003 pts Stap 826.0 MHz ||| Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit
815.000 MHz 823.000 MHz 100.000 kHz 82298801 MHz -31.41 dém -18.41 d& 847.000 MHZ ﬁsﬁ%mz 100.000 kHz 84_?%!{ MAz 13.54 dBm -mWI
£23.000 MHz 824,000 MHz 20.000 kHz 823,99950 MHz -26.95 dém -13.35 dB 543,000 MH= 850,000 MHz 20.000 kHz 34900050 MHz 27 46 dBm “14.46 db
£824.000 MHz 826,000 MHz 100,000 kHz 824,56434 MHz 13.53 dBm -16.47 dB 550,000 MHz B80.000 MHz 100000 kHz 55001495 Mis ~33.46 cbm 3046 db
.
i J1 1 i
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LTE Band 26 / 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum k=

Ref Level 23.00 dBm
SGL Count 100/100
@1 AvgPwr

Offset 14.00 dB Mode Auto Sweep

s um

Ref Level 23,00 dBm
SGL Count 100/100

Offset 14.00 dB Mode Auto Sweep

(@1 avgPwr

20 dbpitdhack m - | SPURIGHECHYEKARS_ VT
Line _§PURIOUS_| INE_ABS PABS M Line (Fus INE_ABS, PASS
10 dem f \ 10dem I i
0 dem \ 0 dem J
-10 dém b -10 dem—y
| SPURIOUS_LINE ABS_ v‘i
-20 dem ru 20 dBm
-30 dBm .‘\ "\\ -30 deﬂwj H
-40 dem \"‘\-..\, 0 gém !
50 dem - l— . 50 dem \1'”
SU FE— — ] W KU e -
-60 dam -60 dem
70 dBm 70 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz | ||[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up REW Freguency Power Abs ALimit Rangelow | Rangel | REW | Freguenc | Powerabs | ALimit
£15.000 MAz 523,000 MHZ 100,000 kHz 522,00600 MAz -48.15 dem -35.15 06 4. D00 MITE | 849 P00 Wiz 100 000 kHz e T 20.27 dbm _QWI
523.000 MH2 | B4.000 MHz 20.000 kiz £23,93550 MHz -20.76 dém 776 dB 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -20.59 dBm -7.50 dB
£24.000 MHz 526000 MHz 100.000 kHz 824.27073 MHz 20.12 dem -9.88 dB 850.000 MHz 860.000 MHz 100.000 kHz 850, 44456 MHz -48.87 dbm -35.87 db
—
Y
I - i [ o

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 23.00 dBm
SGL Count 100/100

Offset 14.00 dB Mode Auto Sweep

Spectrum

Ref Level 23,00 dém
SGL Count 100/100

Offset 14.00 di Mode Auto Sweep

@1 AvgPwr (@1 avgPwr
20 dbiwit ek n | SPURIGIE CHBEKADS ETVT
Line _BPURIOUS_LINE ABS PAKS Line _§PURIDUS_|INE_ABS PASS
10 dBm PLLU 10 danf= \' '
J [ \
0 dBm f T 0d8 1
| \ |
-10 dem I -10 dpm -
| SPURIOUS_LINE_ABS_ j l |
-20 dBm l 20 gBm
-30 dem L 0 dBm
AT g
-40 dam v 40 dBm -
o \“m,\
50 dBm - — -50 dem G
_\*'\_.\_.
60 dBm
-70 dBm -70 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz | |[[Start 847.0 Mz 3003 pts Stop 860.0 Mz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
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£23.000 MHz 824,000 MHz 50.000 kHz 823,99550 MHz -21,22 dém -8.22 dB 549,000 MHz 850,000 MHz 20,000 kHz 349 01440 MHZ 21.15 dBm 815 dB
£24.000 MHz 529.000 MHz 100.000 kHz 824.32717 MHz 18.99 dBm -11.01 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.81419 MHz -48.98 dBm -35.98 dB
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__Rangelow | Rangeup | RBW | Freguency | Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
515.000 MAz | 823.000 MHZ 100,000 kHz 822,92408 MHz -35.33 dbm -22.33 08 544,000 Mz | 849,000 Mz 100,000 Kiz 344 78172 Wz 5 56 cBm 44 B
523.000 MH2 | 694,000 MHz £0.000 kHz 823,98551 MHz -32.75 dbm -19.79 d8 849,000 MHz 850,000 MHz 50,000 kHz £49,00250 MHz -35.28 dBm -22.28 dB
824.000 MHz £29.000 MHz 100.000 kHz 825.50100 MHz 5.24 dBm -24.76 dB& 850.000 MHz 860.000 MHz 100.000 kHz 850.01498 MHz -38.73 dBm -25.73 dB
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515.000 MAz | 823.000 MHZ 100,000 kHz 822,94006 MHz -44.63 dBm -31.63 dB $30.000 MAZ | 849.000 MHZ 100,000 kiz T 21.10 dBm _E,ml
523,000 MHz £24.000 MHz 100,000 kHz 823,99550 MHz -22.33 dém -9.33d8 849,000 MHz 850.000 MHz 100,000 kHz 849,02148 MHz -21.84 dBm -8.84 db
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E15.000 MAz 923,000 MHz 100,000 kHz 922,48452 MAz -33.54 dem -20.54 dB '839.000 MHZ 849,000 MHZ 100 000 kHz 841102650 MHz 458 cbm —ot.45 0B
523.000 MHz | B94.000 MHz 160.000 khz 82376074 MHz -31.63 dbm -18.63 d8 849.000 MHz  850.000 MHz 100,000 kHz 849,00450 MHz -32.76 dBm -19.76 dB
£24.000 MHz 534.000 MHz 100.000 kHz 832.95503 MHz 4.40 dBm -25.60 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,17483 MHz -36.71 dBm -23.71 dB
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LTE Band 26 / 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB
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E15.000 MAz 923,000 MHz 100,000 kHz 922,25275 MAz -40.81 dem -27.81 d 539,000 MHZ 849,000 MHZ 100,000 kA2 a:?ﬁ T 10,64 dbm _mwl
523,000 MHz £24.000 MHz 100,000 kHz 923.99051 MHz -20.94 dm 754 d8 849,000 MHz 850.000 MHz 100,000 kHz 849,00350 MHz -20.51 dBm -7.51 dB
824.000 MHz £34.000 MHz 100.000 kHz §24.57443 MHz 20.14 dBm -9.86 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.71429 MHz -40.89 dbm -27.89 dB
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£15.000 MAz 523,000 MHZ 100,000 kAz 522 40251 MRz -35.77 dBm -22.77 06 '839.000 MHZ 849,000 MHZ 100 000 kHz 840, 17383 Mz 3,33 dbm 26.67 08
523.000 MHz | B94.000 MHz 160.000 khz 23,4550+ MHz -34.15 dbm -21.15 d8 849.000 MHz  850.000 MHz 100,000 kHz 849,01349 MHz -33.68 dBm -20.88 dB
£24.000 MHz 534.000 MHz 100.000 kHz 83136763 MHz 3.46 dBm -26.54 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,08492 MHz -38.61 dBm -25.61 dB
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